StarTech Rack 599x602x2006 42U

StarTech Rack 599x602x2006 42U

StarTech Rack 599x602x2006 42U

StarTech Rack 599x602x2006 42U

StarTech Rack 599x602x2006 42U
StarTech Rack 599x602x2006 42U
StarTech Rack 599x602x2006 42U
StarTech Rack 599x602x2006 42U

StarTech Rack 599x602x2006 42U

  • Product type : Rack

Manufacturer number:
Product number:
2POSTRACK42
5172457

9 item(s) Delivery within 3-5 business days
EUR190.50
EUR230.51incl. VAT.
remove
add

Product details for StarTech Rack 599x602x2006 42U

If you're in need of a convenient installation option for your switches and patch panels, then StarTech.Com's 2POSTRACK42 rack system is an excellent choice.

Take advantage of exceptional quality and good, comprehensive service, from the moment you order to the delivery of your purchase.

- External dimensions (W x D x H): 599 x 602 x 2006 mm
- Max. mounting depth: 510 mm
- Height with casters: 2077 mm
- Internal width: 464.8 mm
- 42 U
- 2-post rack
- Material: steel
- Colour: black
- Includes: 2 bottom supporting beams, 2 angle support beams,
2 heavy-duty casters, 2 heavy-duty locking casters, 30 M6 screws, 26 M6 nuts, 16 M6 caster screws, 32 M6 cage nuts, 32 M6 rack screws with plastic washers, Allen key 4 mm, quick install guide

Manufacturer warranty

2-year bring-in (see manufacturer's website for details)

Specifications

Product type
  • Rack

Product details for StarTech Rack 599x602x2006 42U

If you're in need of a convenient installation option for your switches and patch panels, then StarTech.Com's 2POSTRACK42 rack system is an excellent choice.

Take advantage of exceptional quality and good, comprehensive service, from the moment you order to the delivery of your purchase.

- External dimensions (W x D x H): 599 x 602 x 2006 mm
- Max. mounting depth: 510 mm
- Height with casters: 2077 mm
- Internal width: 464.8 mm
- 42 U
- 2-post rack
- Material: steel
- Colour: black
- Includes: 2 bottom supporting beams, 2 angle support beams,
2 heavy-duty casters, 2 heavy-duty locking casters, 30 M6 screws, 26 M6 nuts, 16 M6 caster screws, 32 M6 cage nuts, 32 M6 rack screws with plastic washers, Allen key 4 mm, quick install guide

Manufacturer warranty

2-year bring-in (see manufacturer's website for details)